



TEST REPORT

68, Gajaeul-ro, Seo-gu, Incheon, 22829, Korea

TEL 82-2-2164-0011 FAX 82-

Receipt Date : 2023.04.27.

Test Completion Date : 2023.07.11.

FAX 82-2-2634-1008

Report No : TAK-2023-063039 Representative : Hwang Ho Ki

Company name : SAMSUNG INTERIOR FILM Co., Ltd.

Address : 215-35, Yeongil-ro, Yeongjung-myeon, Pocheon-si, Gyeonggi-do, Republic of Korea

Sample name : Interior Film (Fire Retardant)

Test Results				
TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Hazardous Gas test				KS F 2271 : 2021
- No.1	min:s		12:16	KS F 2271 : 2021
- No.2	min:s	-	09:02	KS F 2271 : 2021
	do			

*Heating Condition : Auxiliary Heat Source(LP Gas, 6 min), Main Heat Source(Halogen, 3 min) *Test Mouse : ICR, Female, 5 Week, (18 ~ 22) g

- Usage of Report : QUALITY CONTROL

- Note: 1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.
 - 2. This test report shall be used only within the purpose of its defined usage and shall not be used for public relation, advertisement and lawsuit.
 - 3. This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

Park Sanghyo

Prepared by Park Sanghyo Tel: 032-570-9643

Lee Seong-gyu

Reviewed by Lee Seong-gyu Tel : $1577-0091(ARS \bigcirc)$

2023.07.11

Korea Testing & Research Institute

Page: 1

of 1

President



QR Code for forgery

전자문서본(Electronic Copy)

전자문서본은 시험결과에 대한 참고용입니다.